l | N ‘ ;A university
of south africa

DETERMINING THE EXTENT OF DE FACTO WATER RE-USE IN SOUTH AFRICA:
THE CASE OF WASTEWATER TREATMENT PLANTS IN GAUTENG,
KWAZULU-NATAL AND WESTERN CAPE PROVINCES

by
UMHLE UNATHI SWANA

Submitted in accordance with the requirements for the degree of

MAGISTER TECHNOLOGIAE
in
CHEMICAL ENGINEERING
at the

UNIVERSITY OF SOUTH AFRICA

SUPERVISOR: PROF. THABO T.I. NKAMBULE

CO-SUPERVISORS: PROF. USISIPHO FELENI
PROF. PETER SCHMITZ
PROF. BHEKIE B. MAMBA



DECLARATION

Name: Umhle Unathi Swana
Student number: 65103610
Degree: Magister Technologiae: Chemical Engineering

Exact wording of the title of the dissertation or thesis as appearing on the copies submitted

[...]
surface (Figure 2.6). In most cases reversed phase chromatography is used in the

analysis of pharmaceutical compounds and personal care products (Archer, 2018).

35



CHAPTER 2: LITERATURE REVIEW

e,
| Bt
0
N g
Sulfamethoxazole 1
(Non-polar) _>
=i < Lamivudine

Lo < (Polar)

Figure 2.6: Reversed phase mechanism

The most widely used stationary phases are Cig, Cs, Cs, Cyano, Phenyl, Amino
(CHROMacademy, 2014) (Figure 2.7). C1g column is highly hydrophobic and therefore,

has increased retention for non-polar compounds compared to the other reversed phase
columns.

l ﬁ_Stationag Phasei |>

Decreasing
Hydrophobicity
with increasing
polarity
Cyano Increasing | |
retention
Phenyl (non-polar
analytes) [ |
Amino

Figure 2.7: Commonly used stationary phases.

36



CHAPTER 2: LITERATURE REVIEW

In the case of neutral analytes, the mobile phase is made up of water and an organic
modifier that is utilized to modify analyte retention by reducing the polarity of the mobile
phase (Varsha et al., 2012). Increased water content will repel hydrophobic or non-polar
analytes from the mobile phase and into the non-polar stationary phase, where they will
reside for some time before partitioning back into the mobile phase. In the presence of
ionic analytes, extra additives like buffers or ion pairing reagents can be added to the
mobile phase to monitor retention and repeatability. Generally, hydrophilic analytes are

eluted before the hydrophobic analytes.

The hydrophobicity of the analyte molecule will be the key indication of retentivity in the
reversed HPLC phase (Wood et al., 2015). Under normal conditions, hydrophobicity also
stated as Log P, is a measure of how well the analyte differentiates between two
immiscible solvents (typically octanol and water) (Equation 2.1). The greater the Log P
value (between 0 and > 0), the more hydrophobic the molecule. Polar analytes that
interact with silica surface silanol groups exhibit both adsorption and partitioning activity

this can affect the peak form and increase the retention time.

Soluteyctano ) [2.1]

un—ionised
Solute, i or

LOgPoct/wat = Log (

2.8.2.3 Mobile Phase Solvents for Reversed Phase HPLC

In reversed phase HPLC the mobile phase typically consists of water, aqueous buffer and
an organic modifier (CHROMacademy, 2014; Varsha et al., 2012). In the analysis of
ionizable compounds buffers and other additives can be present in the aqueous phase to
monitor retention and peak structure. In reversed phase chromatography, water is the
weakest solvent. As water is the most polar, it repels hydrophobic analytes to the
stationary phase more than any other solvent, and therefore, has higher retention time.
When the organic modifier is applied and the analyte is no longer highly repulsed into the

stationary, it spends less time in the stationary phase because the organic modifiers are

37



CHAPTER 2: LITERATURE REVIEW

less polar, therefore this shortens the retention time. If more and more organic alteration
is applied to the mobile phase, the retention time of the analyte will begin to decrease
(Hopkins, 2019). Commonly used organic modifiers are water, methanol, acetonitrile, and
tetrahydrofuran (Figure 2.8) (CHROMacademy, 2014). Also, the values of elution
strength (€°) which provide a measure of the relative strength of the elution are also shown
in Figure 2.8.

ANALYTE ELUTION

SOLVENT PROPRTIES Aliphatics

Water Induced dipoles

Methanol (£'=1) Permanent dipoles

i nstrength

Acetonitrile (€'=3.1)

Weak lewis bases

)rder of elution

Figure 2.8: Commonly used organic modifiers and general order of

elution for analytes.

2.9 MEMBRANE TECHNOLOGIES FOR POTABLE WASTEWATER REUSE
APPLICATIONS

Advanced treatment methods now allow treated wastewater to be reused for drinkable
purposes. Many nations, like Australia and Singapore, have been able to increase their
drinking water supply during the last 20 years by utilizing membrane technology (Lautze
et al., 2014). Furthermore, some studies have shown that improved membrane

technology can filter municipal wastewater to drinking water standards.

Windhoek (Namibia's main city) was the first to implement DPR in 1968. (Du Pisani and
Menge, 2013; Ghernaout, 2019; Wilcox et al., 2016). Windhoek's water supply was

increased by 35% due to the water reuse treatment plants. The employment of modern

38



CHAPTER 2: LITERATURE REVIEW

treatment methods such as ultrafiltration and ozone in the removal of microorganisms,
protozoa, EDCs, and organic materials at Windhoek has so far resulted in no health
issues related to wastewater reuse for portable applications (Ghernaout, 2019). Potable
reuse was not considered a viable solution in Australia until the onset of a
six-year-long drought (2003-2009) (Rodriguez et al., 2009). Reclaimed wastewater was
introduced as IPR, with wastewater being processed using modern membrane
technology to supplement surface water supplies. However, near the end of the drought,

potable reuse was discontinued.

The Water Factory 21 which was built in 1977 (a project in Orange County, California,
USA) was the first to use reverse osmosis. The Water Factory 21 had a plant capacity of
19 megaliters per day (ML/day) for 27 years, and a new modern groundwater
augmentation system with a capacity of 265 ML/day was only considered and deployed
in 2007. (Warsinger et al., 2018). IPR is also used in several European nations, where
reclaimed water contributes over 70% of the water supply during times of water scarcity
(Rodriguez et al., 2009). In Belgium, an IPR project treated wastewater to drinking water
standards using reverse osmosis and microfiltration, and the water was utilized to
supplement an aquifer (Van Houtte and Verbauwhede, 2012). However, some herbicide
was identified in the water treated by the microfiltration system that was below the water
quality limits. As a result, the microfiltration treatment technology was phased out, and
only reverse osmosis was employed beginning in 2004. England is also one of the
countries that uses IPR, which it began in 1985 (Lazarova et al., 2001; Rodriguez et al.,
2009). Microfiltration and ultra-violet disinfection are modern technologies utilized in

England.

Singapore likewise uses IPR to address water scarcity issues. Singapore now has four
water reuse treatment facilities known as the NEWater projects, which were put in place
in 2003 (Ghernaout, 2019). NEWater projects treat wastewater to drinking water
standards using modern treatment technologies such as microfiltration, ultrafiltration,
reverse osmosis, and UV disinfection. These modern technologies have been shown to

be successful in removing pollutants from wastewater such as organic matter, pesticides,

39



CHAPTER 2: LITERATURE REVIEW

EDCs, PPCPs, and herbicides (National Research Council, 2012a). Furthermore, the final
water quality measurements match all of the Environmental Protection Agency (EPA) and
World Health Organization (WHO) criteria, including turbidity of 0.5 nephelometric
turbidity units (NTU), total dissolved solids (TDS) of 50 mg/L, and total organic carbon
(TOC) of 0.5 mg/L.

Naghizadeh et al. (2011) purified municipal wastewater using a hollow fiber microfiltration
membrane. The membrane was immersed in a bioreactor to investigate the removal of
COD, total suspended solids (TSS), and turbidity at various retention durations. The
study's findings demonstrated a high removal treatment efficiency, attributed to low COD,
TSS, and turbidity of 9 mg/L, 1 mg/L, and 0.3 NTU, respectively (Naghizadeh et al., 2011).
Another research used a hollow fiber microfiltration membrane connected to a biocathode
microbial desalination cell to purify wastewater (Zuo et al., 2018). The final effluent's
conductivity, COD, total nitrogen, and total phosphorus levels were determined to be
within the respective water quality limits of 59.2 S/cm, 35.5 mg/L, 1.65 mg/L, and 0.14
mg/L. Despite its efficiency in removing contaminants from surface water, membrane

technology is still prohibitively expensive (Herman et al., 2017).

2.9.1 Other technologies for wastewater treatment

It is vital that wastewater treatment plants operate properly since they represent the
defining line between a healthy and contaminated environment. There are several major
human health risks associated with water pollution caused by improperly treated effluents,
including dilaceration of the reproductive system, which leads to ovarian cancer, breast
cancer, and low sperm quality (Archer, 2018). As a result, water management authorities
must invest in enhancing the operation of WWTPs since the consequences of reusing
inadequately treated wastewater can be both short-term and long-term. Although there
are new and better technologies, such as membrane technology, that may efficiently
remove these contaminants, they are expensive. To achieve sustainable growth, the
WWTPs chosen must have a technology type that is suited for a certain development,

which may not be the finest technology available (WRC, 2016). The wastewater treatment

40



CHAPTER 2: LITERATURE REVIEW

process is divided into four stages: preliminary treatment, primary treatment, secondary
treatment, and tertiary treatment. The sort of technology utilised in each phase is
determined by population size and environmental constraints. Figure 4 depicts the many
types of technologies that may be utilised at various phases of the wastewater treatment
process (WRC, 2016).

Domestic
sewdge

=
Hiil

Industrial
wastewater
| Spill pond
Neutralization Acid or
utrand b
alkall

Coagulation CEE Chemicals

PRELIMINARY TREATMENT

Sludge
treatment
L
. .
Aerated Activated
lagoons sludge
Sludge
treatment
Ad . L
Filtration/ Powder Nitrification
Phosphorus

floatation activated carbon Dentrification

Constructed

SECONDARY
TREATMENT

wet lands

gmmmm
gmmmm

Figure 2.9: Different types of technologies for wastewater treatment
(modified from WRC, 2016).
41




CHAPTER 2: LITERATURE REVIEW

Van Der Merwe-Botha and Quilling (2012) conducted a review of several technology
types in South Africa and categorised them as low, medium, and high based on ultimate
effluent quality, capital and operational expenses, power use, and preservation needs
(Table 2.5). The technologies are classified based on their stage in the WWTP

(preliminary, primary, secondary, tertiary and sludge treatment).

42



CHAPTER 2: LITERATURE REVIEW

Table 2.5: Technology and classification level (Van Der Merwe-Botha and Quilling, 2012)

LEVEL OF TYPE OF TECHNOLOGY GENERAL COMMENT
TREATMENT ON TECHNOLOGY
PRIMARY Primary settling Low to medium
Flow balancing Low to medium
SECONDARY  Trickling filter Low to medium
Rotating biological filter Medium
Pasveer ditch Medium
Oxidation ponds Low to medium
Wetlands Low to medium
Extended aeration Medium to high
Biological nutrient removal/activated sludge High
Surface aeration Medium to high
Clarification Low to medium
TERTIARY Chlorine gas disinfection Medium
Maturation pond Low
SLUDGE Gravity thickening Medium

Thickening by dissolved air floatation
Aerobic digestion

Anaerobic digestion

Belt press dewatering

Solar drying beds

Centrifuge dewatering

Composting
Palletization

Disposal to land

Medium to high
Medium to high
Medium
Medium

Low

Medium to high
Low to medium
High

low

43



CHAPTER 2: LITERATURE REVIEW

2.10 THE STATUS OF WASTEWATER TREATMENT PLANTS IN SOUTH AFRICA

The wastewater treatment technologies available in South Africa are trickling filters,
activated sludge, wastewater ponds, rotating biological reactors, wetlands, membrane
bioreactors, and aerobic granular activated sludge. Figure 2.10 displays wastewater
treatment methods commonly used in South Africa (DWA, 2012).

E Rotating biological contactor
= Undetermined
= Combination
Biofilter
= Pond
® Activated sludge
m Other

Figure 2.10: Wastewater treatment methods used in South Africa
(DWA, 2012)

2.10.1 Factors to consider for wastewater treatment technology selection.

The main challenge in South Africa is that less attention was paid to long-term costs and
the inability to sustain advanced technologies which is a result of lack of skilled workers,
expansion costs, maintenances vs capital cost of recently developed processes (Jack et
al., 2016). For the best application of the treatment technologies, the following should be

considered:

44



CHAPTER 2: LITERATURE REVIEW

o Authorization of necessities for land-water use.

e Size and local skills based on O&M systems.

e Finances to build the facility.

e Operating costs and consumer’s financial capacity
e Accessibility and cost of land

e Anticipated population growth

o Recovery opportunities (nutrients)

Some of the WWTPs in South Africa produce effluent that is not different from the influent
(Van Der Merwe-Botha and Quilling, 2012). This is due to factors such as underbudgeting
for WWTP maintenance, lack of knowledge for technology requirements and lack of

visionary officials who are responsible enough to perform their duties.

2.10.2 Regulations for wastewater effluent quality

Water treatment plants that are properly monitored produce wastewater effluent that
meets regulations, with up to 90% removal of pathogens and bacteria (Okeyo et al.,
2018). The South African National Water Act introduced restrictions for discharging
wastewater to surface water, which WWTPs must follow for environmental and human
health safety (Table 2.5).

45



CHAPTER 2: LITERATURE REVIEW

Table 2.6: Wastewater quality standards for discharging wastewater effluent to surface

water (DWA, 2013c).

PARAMETER

GENERAL LIMIT

Faecal Coliforms
Chemical Oxygen Demand
pH

lonized and unionized Ammonia
Nitrate

Residual Chlorine
Suspended Solids
Conductivity

Phosphorous

Dissolved Arsenic
Dissolved Cadmium
Dissolved Chromium (V1)
Dissolved Copper
Dissolved Cyanide
Dissolved Iron

Dissolved Lead

Dissolved Manganese
Mercury

Dissolved Selenium
Dissolved Zinc

Boron

1000 cfu/100 mL
75 (mg/L)
5,5-9,5

3 (mg/L)

15 (mg/L)
0,25 (mg/L)
25 (mg/L)
70- 150 (mS/m)
10 (mg/L)
0,02 (mg/L)
0,005 (mg/L)
0,05 (mg/L)
0,01 (mg/L)
0,02 (mg/L)
0,3 (mg/L)
0,01 (mg/L)
0,1 (mg/L)
0,005 (mg/L)
0,02 (mg/L)
0,1 (mg/L)

1 (mg/L)

2.11 METHODS FOR CALCULATING OPERATION AND MAINTENANCE COSTS

Current literature on O&M costs is broad. Nevertheless, because it illustrates a range of

statistical methods and the types of costs discussed, the comparison of outcomes is

minimal (Tsagarakis et al., 2003). Some research focused on overall quality parameters



CHAPTER 2: LITERATURE REVIEW

(i.e., the quality of the influent and effluent or the elimination of pollutants), some rely on
the amount of wastewater being processed (Hernandez-Sancho et al., 2015). Some base
the O&M costs on the yearly data given by the treatment facility, namely personnel,
maintenance, energy, disposal, chemicals and materials, and miscellaneous costs
(Wendland, 2005). Other studies use the actual organic pollution load (PE) of the
WWTPs, since the organic pollution load corresponds directly to operating costs and
energy consumption (Kroiss and Lindtner, 2005). Several reports measure all cost factors
for O&M while others estimate only energy consumption costs. According to Wendland,
(2005) factors contributing to the O&M costs include design capacity, topography, and
geographical position of the site (contributing to pumping energy costs). They also include
composition of the raw wastewater and the discharge standard. Technologies and the
preferred treatment method, including type of sludge treatment and method of disposal.
Also, energy supply and recycle, level of automation, monitoring of the process,
organization, and operation of the wastewater treatment facility.

Several authors have used cost functions in the form y = ax® to predict land use,
construction, and O&M costs. Where a and b are calculated coefficients which are based
on either real or analytical data and x represents the capacity of WWTPs based on PEs.
These cost functions were developed from the data collected from WWTPs using the